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[ 1180%0 20% 00 0000
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ad 0o, 00, 0, 00, 00 0 00 00 0oooo.

0o 000 00 000 00, BO00, 00 boao.

oo oo 0000 00 10-15 1

0o o0 25-30 (0 000 00 0oeo

0o 000 0 100pc. 000 000 000 00 000 00 00 000 000 0 0 0ooo-.
0d 00 00 00, 00 000, 00 00 00, oPP g, PVC 000 000
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COMPOMNENT LIST / List of Materials
Sammplal Camipent Description Material Color Remark
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/ Wil

Test Result

Test Mathed : Tewtile: Accordng to EN 150 14362-1:2017 - Analysts wasz performed by GC-MS/HPLC-DAD.

Tastliemis) CASHNQ, Result
142
Direct Caolorant
reduction” exiraction

4-Aminadiphamy 92-67-1 ND MO
Benziding 82-87-5 ND s]
4-Chiore-o-Lohine 95-68-2 ND ND
2-Naphttlamine 91-68-8 ND O
o-Aminoazotoluane a7-56-3 ND ND
S-nltrg-g-toluidine / 95-55-6 ND L s]
2=Aming-&-nilrpdoluens
4-Chlaroaniling 106-47-8 ND HO
4-methoxy-m-phenylanediamine | §15-05-4 NI MO
2,4-Dieminoaniscie
4 4-Diaminodiphenyimeihane. MOA 101779 ND MO
3. 2-Dachlorobénzidine 91-84-1 ND O
3, 2-Dimethoxybenzidina 119-90-4 N ND
3.2 -Dimethy benzidine 119-83-7 NE MO
4.4'-methylenadi-o-toluidine | B38-88-0 ND O
3,7-Dimetiwl-4 4" disminodiphenyimed
harne
p-Cresidine 120-71-8 ND WD
4 J'MﬂhyienehIHchlunafmneJ 144 NI MO

101 -804 ND ND

139-65-1 NI N
o-Teluiding 95-53-4 ND MO
4-methyl-m-phenylenediamine | a5-80-7 N L [E]
2. 4-Toluylendiaming, TDA
2,4, 5-Trirmethyfaniline 137177 ND MO
4-amingazobanzens B0-08-3 ND ND
O-Anisidine 90-04-0 N MO
Gonclusion Pass Pass
Noles :

ND = Nol Detesled{= RL)
RL (Reporting limit) = 5.0 mg/kg
Max. Limli : 30 mgikg (for individual compound)

} Bl 300052 © (MRATIRETIIN | -STIIONT e sgoe e
(N AT AR AN M 300 | ATIMTHIN | - 0 e o

Wamtur of Mo 863 Group (563 34)

SGS

Test Report S5LE62206230332501TX Date:January 18,2022 Page 3 of 3

Remaric:

+ Direc reduciion relers jo fhe exdraction and reduclion according fo EN 150 14382-1:2017 clause 10.2
and relevant clases,

Colorant extraction refars to the colourant extraction and subsequent reduction according to EMN 150
14362-1:2017 clause 10.1 and relevant clauses.

4-Aminodiphemyl (CAS No. 82-67-1), 2-Naphthylamine (CAS No. 81-58-8) and 2 4-Diaminoanisale (CAS
Na. 615-05-4) can be indirectly generated from same colarants which do net contain Itleee amnes azo
bound. The use of banned azo colorants cannol be reliably withi

Int case PU s used, e.g. PU Foarms or coatings. it cannot be ruled oul that MDA (CAS No. 101-77-8) and
TODA (CAS No. 95-80-7) can be released from PU malerial, no from banned azo colorant. Simiarly, for
plgment prints, ME& will b2 released fram a chemical ficing agent

EN IS0 14382-1:2017 will enable furthes cleavage of 4448 (CAS No, 60-09-3) to non-forbidden amines:
aniline and p-phenylenediamine. f anifne andfor p-phenytenediamine is not found, 4-A4B is

85 "ND." {Le. <5.0 mgfkg). Otherwise, EN 150 14362-3:2017 will be employed 10 verify the presence of
A-AAE.

Max, lmit specified by entry 43 of Regulation (EC) No 852/2009 amending Annex XV of REACH
Regulation (EC) Mo 1907/2006

Rerniark
Test was conducted on composite of random parts of the itern as per clienl's request and the test result is the
overall resull.

==End of Report™*
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TRSATORTI  f (RATTROMEE v g e
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Misizar f the 505 Gitup (363 84)

(00 0o 0o 0o, 0o 0o, 0o, 0o 0o o 0o, 0o, tooo oo, boo bo, 0o, 000 do0oo.

[0 00



00 000000 00 00000

0000

1.1pcs/bag, 36pcs/carton (00 000 U0 000 00 000 00 O 00 0000

2.0000 - T/, L/C, 30% 00 00000 O 000 0000 Loooo. 0oo 70%000 0 booao.
3. [0 00 000 000 0o 0o boo 0o booo.

000 000

1. 12 J0 000 00 00

2. 00 000 000 00000 0o, 0o 00 0 0o 0o 000 00 0 0 0000.
3. (000 00O OO0 0 00, 000 000o. 00 0o, 00 000 Dooooo.
4. SGS, Intertek Test, Oeko 100 000 00 0 0 0O0O0O0O.

5. OEM (0000


http://www.szdingrun.com/kr/products/kids-towel-hood-poncho.html
http://www.szdingrun.com/kr/products/kids-towel-hood-poncho.html
http://www.szdingrun.com/kr/products/100-cotton-kids-hooded-towel.html
http://www.szdingrun.com/kr/products/kids-towel-hood-poncho.html
http://www.szdingrun.com/kr/products/Cotton-Beach-Towel-Kids-Hooded-Poncho-Bathrobe-Towel.html
http://www.szdingrun.com/kr/products/100-cotton-kid-hooded-towel.html
http://www.szdingrun.com/kr/products/Cotton-Beach-Towel-Kids-Hooded-Poncho-Bathrobe-Towel.html
http://www.szdingrun.com/kr/products/100-cotton-kid-hooded-towel.html

6. 00 000 0O00C.
7.00 00, 00 C0- 00boooo. 0o oo.

Company Qualifications

Our client
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exhibitions

Exhibitions

) 2011-2014 every year two times exhibitions in HongKong which held by
Global Source

@ 2013-2014 Miami Fair held by Global Source
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